INSTRUCTION MANUAL
for

Model 66B (343)

6 Meter 6 Element Beam

HY-GAIN ELECTRONICS CORPORATION
N.E. Hwy #6 at Stevens Creek
Lincoln, Nebraska 68501 -
Telephone 434-6331 Area Code 402

Printed in USA Series Date 4/29/68



HY-GAIN

1'..—

e
i

i

AN

B

AR

AV

ANV

Model 66B

Sddes,

7



TABLE OF CONTENTS

Section Page
1 GENERAL DESCRIPTION

General 1
Specifications

2 ASSEMBLY AND INSTALLATION

Installation Consideration

Preparation for Assembly

Assembly of the Boom

Assembly of the Elements

Assembly of the Beta Match and Balun
Final Assembly

Lightning Protection

MRNNRKN— =2

3 PARTS LIST

Parts List 3

LIST OF ILLUSTRATIONS

Figure

Hoisting the Antenna (whole)
Guy Wire Method

Hoisting the Antenna (halves)
Boom-to-Mast Bracket
Element-to-Boom Brackets
Overall View

Beta Match and Balun

VSWR Curves

00 ~J o O &~ W) —

CAUTION

Read this entire manual BEFORE beginning the assembly of the an-
tenna. This will help you become familiar with the parts and
greatly simplify the assembly. W you do this it will allow you to
get "“"on the air’’ in @ minimum of time.



Assembly of the Elements. (Figures 5, 6, and 7.)

{ ) Select the element to boom brackets (the ten small
brackets) and LOOSELY assemble on the boom as illus-
trated in Figure 5 using 1/4-20 x 3/4" bolts, lock-

washers and nuts and 1/4-20 x 1/2'* taper point screws.

Place the brackets in their approximate position on the
boom,

NOTE

Refer to Figure 5 for assembly of the Element brackets.
Do not tighten the taper point anchor screws at this
time.

( ) Select the 6/8 x 7 7/16"" reinforcing tubing and
slip them into the brackets assembled on the boom.
Tighten the 1/4-20 x 3/4'" screws holding the tubing.
The Driven Element does not require reinforcing tubing.

( ) Select the Reflector elements and the 1/2* com-

pression clamps. Slip the compression clamps over the
5/8 x 77/16"" tubing in the bracket on the reflector and
of the boom. Slip the Reflector elements into the rein-
forcing tubing, adjust to the desired dimensions and
tighten the compression clamps using 10-24 x 5/16"
screws, nuts and lockwashers,

NOTE

The compression clamps used in this antenna are a uni-
versal device and are used in many varied applications.
Depending upon the application, the screw head may or
may not contact the lockwasher or clamp body. DO NOT
Over Tighten the clamps in an attempt to contact the
clamp body with the screw head. To do so may result
in clamp failure or tube failure caused by puncture,

() Select the Driven Element to boom brackets (the two
larger brackets. Assemble the Beta Match to bracket
clamp to one of these brackets. See Figure 5. Loosely
assemble both brackets to the approximate Driven Ele-
ment location as shown in Figure 6. An Installed view
of the Beta Match is shown in Figure 7,

( ) "Assemble the Directors in the same manner,

{ ) Place the Driven Element insulators in the D.E
bracket, slip the elements into the insulators to the
desired dimensions and tighten the 1/4-20 x 3/4"
screws holding the tubing.

( } Locate all of the elements in the correct position on
the boom, insure the elements are in a plane parallel to
the earth when the antenna is erected and tighten the
anchor screws securely. This will indent the boom
preventing the elements from twisting.

Page 2

Assemply of the Beta Match and Balun (Figure 7)

( } Select the Beta Match tube (7/16 x 56 1/2°') and the
three Beta supports and install on the Driven Element.

( ) Select the balun and the balun to Driven Element
clamps and attach the balun to the Driven Element as
illustraded.

NOTE

The center conductors of the balun connect to the
Driven Elements and the braid connects to the bracket
as shown in the illustrations.

( ) Securely tape the balun to the boom using water-
proof tape. Weather proof the balun connections with
Neoprene, Pli-O-Bond, or some similar substance.

Final Assembly

( ) Place a 7/16"" caplug on the end of each element
and on the ends of the Beta Match tube.

( ) Connect the coaxial feedline (RG-8/U polyfoam is
recommended) to the Driven Element as shown in Figure
7. The center conductor of the coax connects to the
Criven Element and the braid connects to the bracket..

( ) Run the coax feedline to the mast taping it securely
to the boom every six inches with waterproof tape. Wea-
therproof the coax connection with Pli-O-Bond, Neoprene
or some similar substance.

( )} Install the antenna on the mast using one of the
methods suggested in this manual. To further insure that
the boom-to-mast bracket will not slip, drill a 5/16"
hole in the mast and pin the bracket using the 5/16-18
x 3 1/2"" screw. Refer to Figure 4. Tighten all boom-to-
mast bracket screws securely.

Lightning Protection

To porperly protect the Hy-Gain Model 66B the supporting
structure MUST be grounded. A good ground will also
insure the most noise free reception possible. To ground
the supporting structure, connect its base to a proper
ground with copper braid or with #10 or larger {lower
number) copper or aluminum wire,

A proper ground consists of one or more 1/2'* x 8" cop-
perclad steel ground rods driven into the earth as close-
ly as possible to the supporting structure. Eight feet
represents the minimum depth necessary to get a good
ground. |

For total protection of the equipment, it is strongly re-
commended thata Hy-Gain Model LA-1 Lightning Arrestor
be installed in the feedline. The LA-1 is available from
any local Hy-Gain dealer.



Part No.

102734

161409
163764
172732
172735
172801

172936
172937
175661
175669
190002
71740
?
[
162728
165123
165217
165641
455625
465216
475639

SECTION 3

PARTS LIST

Description Oty Part No.
Bracket, Cast Aluminum 2 501541
Reflector #1, 7/16 x 52" 2 501543
Bracket, Parasitic Element-to-Boom 10
Bracket, Driven Element-to-Boom 2 873575
Clamp, Boom-to-Bracket 1 505671
Bracket, Casting-to-Boom 1 506325
Boom Section, 2 x 75"’ 1 506480
Director, 7/16 x 47" 8 506890
Boom Section, 2 x 66"" 1 509160
Boom Section, 2 x 84" 1 509173
Boom Section {Inside), 2 x 756" 1 548684
Beta Tube, 7/16 x 56 1/2"* 1 555362
Reinforcing Tubing, 5/8x 7 7/16"° 10 556945
Balun Assemhly 1 556960
Driven Element, 7/16 x 54 3/3” 2" 556970
Parts Pack "'A’'" contains the following: 558685
Clamp, Beta Match-to-Bracket 1 566664
Compression Clamp, 1/2"* 10 567085
Tubing Clamp, Balun and Coax Connection 4 567110
Clamp, Beta-to-Element 2 567125
Caplug, 2'' 2
Insulator, Driven Element 2
Caplug, 7/16"* | 14

Description Cty
Screw, 5/16-18 x 3 1/2" 3
Screw, 5/16-18 x 5"’ 4
Parts Pack “"B*'" contains the following:
Screw, 10-24 x 5/16" 10
Screw, 1/4-20 x 3/4"" 57
Screw, 10-24 x 5/8"' 4
Screw, 1/4-20 x 3/8"" 1
Screw, 1/4-20x 2 1/4" 2
Screw, 5/16-18 x 2 1/2"* 2
Screw, 1/4-20 x 1/2"* Taper Point 11
Nut, 10-24 Square 10
Nut, 5/16-18 Hex 9
Nut, 1/4-20 Hex 60
Nut, 10-24 Hex 4
Nut, 1/4-20 Square 12
Lockwasher, 5/16"" Split 9
Washer, 5/16"" Flat 9
Lockwasher, 1/4"" Internal 60
Lockwasher, No. 10 Internal 156
PN 805727

Page 3



SECTION 1

GENERAL DESCRIPTION

General The Hy-Gain Model 66B is a full sized 6 ele- MECHANICAL.:
ment 6 meter beam. The elements are optimum spaced Longest Element. ........ccoovviiniiiaiiniiiinievinnenan. o
for maximum gain and the antenna is equipped with Elament DIAmeter. .. ... .. ciiisainsiis nvssinsicaiosais 7/16"
Hy-Gains exclusive Beta Match and Balun to insure Boom Eength s RS 24’5 3/4""
maximum transfer of electrical energy. The Model G6B TUrning BaBiUB o v ssmsonsmmnssamosossass casssm 2l R
is designed to fit a 1 5/8"° OD mast. Plumbers pipe BOOMDIAmMeter. .. cv vt e et et ey 2"
(11/4'") has an OD of 1 5/8" and is highly recommen- Maximum Wind Survival........cooiiiiviiiiiiiiniiian, 100 mph
ded for masting purposes. NEt WalgBb . cousssueaimmio s v v s 17 Ibs
MasSt DiameLer. ... covvvriiieemerinemnnieneeeeiinneis 1 5/8" QD
Specifications Wind Surface Area........c.cooovvvviveeiannrnnnncnns, 2.4 sq. ft.
Wind Load (BO mbR)viaaisvinaninsisss 61.5 Ibs.
ELECTRICAL:
OB st e 7 4 W B 4 A S R RO 15 db
Front-to-Back Ratio........c.cvvevviiiieiiiniiiiiienees 20-25 db .
MaxXimuUm POWET ...t iiii i s e ernns 1 I{W AM When unpacking your antenna, check the inside of all
2 Kis PEP tubing for parts (clamps, insulators, smaller tubing,
Lr.'pﬁt l_mpe;iai:ce{: """"""""" P R 5&52 Dhmj etc.). To conserve space, these smaller articles are
IOMNING PrOtBCLION. s aimmamunss groun sometimes put inside larger pieces.
SECTION 2

ASSEMBLY AND INSTALLATION

Installation Considerations One of the most impor-
tant factors in superior VHF reception is antenna height,
In general, the higher the VHF antenna is mounted
above general terrain, the better its day to day perfor-
mance and range. For maximum performance it is recom-
mended that the antenna be mounted a minimum of 18"
above the earth. If at all possible, it should be in the
clear with no obstructions between it and the horizon.
In any case, the beam should not be closer than six
feet to any other surrounding object if the design per-
formance is to be obtained.

Preparation for Assembly 'Before rushing into the
assembly of this antenna, please take a moment to read
this paragraph. Hy-Gains Model 66B is a fairly large
antenna and requires some consideration as to how to
mount it on the top of a tower or mast. To help you with
this problem we have illustrated three methods of hoist-
Ing the antenna and suggest that you decide now which

one to use. This is important because the way the an-
tenna is lifted into position affects how it is assembled.

Method #1 Completely assemble the antenna on the
ground then lift it into position from above or with a
single pulley and rope arrangement as shown in Figure 1.
This is heavy work and not recommended for any but the
calmest of days.

Method #2  The guy wire method of hoisting (Figure 2)
is a relatively simple and inexpensive way of installing
the antenna. Add a fourth guy wire as shown in the
arawing and pull the antenna into position. This method
required the fabrication of two boom cradles as shown
in the detailed drawing.

Method #3 The suggested method to mount the 66B
is to assemble the antenna on the ground. Then separate
It into two halves and hoist each half up the tower.

Assembly of the Boom

() Select the Cast Aluminum Brackets, the Casting-to-
Boom Bracket and the Boom-to-Bracket Clamp. Assemble
loosely as shown in Figure 4.

()} Select the two inside boom sections and slip the

unswaged ends into the boom-to-mast bracket. Line up
the holes in the boom with the holes In the boom-to-
mast bracket and secure as shown in Figure 4.

( ) Select the two outside boom sections and slip the
drilled ends onto the swaged ends of the boom sections
already assembled. Line up the holes and secure using

the two 1/4-20 x 2 1/4"" bolts with nuts and lockwash-
ers as shown in Figure 4.

( } Place a 2’' caplug on each end of the boom.

Page 1



AT W

AW

FIGURE | sl

COMPLETE ANTENNA HOISTED
BY CABLE OR ROPE




V7Y a2 AW A AW A\ AN [ AN [ AN

VA | | i | A o i i\ ¥ i 7 S R
T ——
—_— =
e ——

TR

FIGURE 2
COMPLETE ANTENNA USING

GUYING FOR ERECTION




I‘
e el
-

Il-.:q‘:
"

wl

e b m I'\-.
o

‘*!?7

)

A

WA

AN

-%E‘ﬁlrf

L%

EAA A

A

1

FIGURE 3

ANTENNA SECTION BEING

ERECTED ON
TOWER




————

BN Z0R-bl A

P 3=N2id

WTIIQ L3INOVEE € ATISHISSY WOOHA

|

fe .8

o BL 1d_q

= |

,_mﬂHmH

i__.&

e .SEl

WOO8 40 ON3 HOLD34M

NOO8 ——

HIHSWMNIOT & LN /M 2/1-2 »BlI-9I/5

HIHSYMXI0T 8 LNN /M &/ 202 -t/

HIHSYM LIV B HIHSYMNOOT
LON HLIM ,2/1-Ex81-9i/5

HIHSYM LY 4 B HIHSYMNIOD 'LAN/M ,SxB1-91/G

‘HIAHSYM IV 14 B HIHSYMMNIO0T LNAN HLM

1vL3d 1SYW OL WOOo4

L5YN—

W/ -ErBI-91/5

WOOE 40 AN HO D 3s



hnw
G 34N9Ol4 140ddNS ﬁumL'_ o

S13XOovy8 WO08 OL LN3IW3T3

H0L1034I0 8 401037143y 7“

nmt.o.m amw:%nm;m B/S 8 x02-v/

INIW3T3 N3AING

91269 HOLVINSNI
IN3W3T3 N3AIEA

/¢ X02-V/I

M3HOS HOHONY WP/ eX 0¥/l
INIOd H3dvl M3805 HOHONY =
2/1%02- b/ INIOd ¥3dvl

- 2/1%02- /)



Ge | .
._._ 1 ] ll_ __ -
L L e —
5 3 ﬂ.k il ] il =
| :
ONIBNL 9NIDMO4
(o 1= — | -NI3¥ 3sn 1 NS304 '3'0 1d39X3 SIN3INI3
T IWIIdAL L 2/1-L% 8/S
LHVHO JHYHD LEVYHD JHVHD JHVHI LEVHD
338 336 338 338 338 335
d34 3d -a 2-a €-a $-Q

-/| Lp———~—— /1 OF

O 3JdN9I4

M3IA TIVH3AO0

.8/5-06——#0
,8/L-6p—¢a
B/L-6¥ 2a
8/171§ ——
F/1-¥8 — 30

8/61S — "43¥

28— ¥0

&/1-15s ——¢€d i

8/1-1s —— 20
W2/ 1-28—— g
,8/L-§8 —— 3a

. 91/1-66 — 434

(O'W SLIS)2,ONIL L3S

(OWS'0G) I ONILLIS

W16 ¥a
2/1-8% €a
2/ ~8¥ 2
B/S6¥ 10
,8/L-1S 3q
95 — 43
|Cowszes)e, uz_._,h.mm_

= |l

———— /€ %9

W8/S 29

8/L OL -

ONIBNL '3ad 3HL 1ND OL AYVSS3IO3N 38

TIM 1 ‘SIIONIND384 H3HOIH NO 31VH3dO OL
"AIN3IND3¥4 1S3IMOT OL @3NNL SI VNNILNV 310N




J

~%\ 9G
v T g 1 & T v IH_
E.

—0 98 I
. A HOLYW V138
9l
1 \m_N b/ EX02-¥/1 ﬁ
A__U.. r:
28 A | L 3 & 1
IN3W313 N3AING
k m\L fl
R
d33N
w _. NO1VE dNV
T~ HO1VIN V138

28/Sx52-01—

J 34dNOl4

- 2
L91/11-01 | w/E-9 | (ONGZ'ES)E,ONILLIS
G| a#/i-2] | (QWSL'IS)2, ONILLIS
_f L JP71-L) (OW S'0G)! - ONILL3IS

—_n:. :E -‘li:—n

\ '38N1 V138 IHL L1ND OL AMVSS3IOAN 38

TIM L1 ‘S3IDON3ND3Y¥4 H3HOIH NO 31vd3d0 Ol
AON3ND3Y¥4 LS3MOT OL Q3NNL S| VYNNILNY

L ON ==



VSW.R. MEASURED AT ANTENNA TERMINALS

20 r
.8 —

1.6 |
.4

i

42

|-

495 50

50.5

ol

I
ol.5 52 535 54

FREQUENCY

525 53

¥ s S—
K

J I
1.74 | ]

.6
| —

.2

1.0 —
495 50

Sl

5.5 52 525 53

FREQUENCY

2.0r |
1.8 |

1.6

.62

.4 =

.2

0
495 50

Sl

5.5 52 525 53

FREQUENCY
FIGURE 8

V.S.W.R. CURVE



	page.jpg
	contents.jpg
	page1.jpg
	page-1.jpg
	page-2.jpg
	page-3.jpg
	Figure-1.jpg
	Figure-2.jpg
	Figure-3.jpg
	Figure-4.jpg
	Figure-5.jpg
	Figure-6.jpg
	Figure-7.jpg
	Figure-8.jpg

